
Document #: GAR_P_4602410 Rev 19 – 10/23

Electric/Gas Dual Side XPress Grill

Parts Manual
Models:
M(E/G)-1P, M(E/G)-2P, M(E/G)-3PX
XP(E/G)12
XP(E/G)24, XP(E/G)24-1(L/R)
XP(E/G)36, XP(E/G)36-2(L/R)

M(E/G)2P Shown

Original Document

Bring Your Passion to the Surface

XP(E/G)24

M(E/G)-3PX

C       US



2 Document #: GAR_P_4602410 Rev 19 – 10/23

Grill Introduction - All Models

Reading Serial Plate

Serial Number Information
The serial number is 13 digits long and
is stamped on the rating plate. 

23  04  1001  00123
Year

McDonald's Grill Standard Models: 
ME-1P,  ME-2P,  ME-3PX
MG-1P,  MG-2P,  MG-3PX

McDonald's Grill 
Lane Configuration

Center Lane

Left Lane Right Lane
Right Lane

Left Lane

2Platen 3-Platen1Platen

Reading Serial Plate

XP - Series XPress Grill
E - Fuel type: E=Electric, G=Gas
36 - Size Grill (wide) 12",24" & 36"
1L - 1L: 1 platen on left side for a 24 wide.
2L - 2L: 2 platen on left side for a 36 wide.

Rating Plate Location
The Rating Plate is affixed to the exterior of the Right Body Panel.

Sticker Here

XPress Grill Standard Models: 
XPE12, XPE24, XPE24-1(L/R), XPE36, XPE36-2(L/R) 
XPG12, XPG24, XPG24-1(L/R), XPG36, XPG36-2(L/R)

XPress Grill 
Lane Configuration

Middle Lane

Left Lane Right Lane

Month
Factory Code

Sequential Number

M - McDonald's Grill
E - Fuel type: E=Electric, G=Gas
3 - Size Grill (wide) 1:12",2:24" & 3:38"
PX - P:Platen, PX: 2platen + 1platen

 independent

3-Platen2Platen1Platen



Document #: GAR_P_4602410 Rev 19 – 10/23 3

Contents

Grill Introduction - All Models   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _ 2

Platen Arm Assembly - All McDonald’s Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _ 4

Top Platen Element Grill - All McDonald’s Models   _  _  _  _  _  _  _  _  _  _  _  _  _ 6

Platen Arm Assembly - All XPress Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _ 8

Top Platen Element Grill - All XPress Models   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _10

One (1) Platen Grill External Parts - All Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _12

Two (2) Platen Grill External Parts - All Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _14

Three (3) Platen Grill External Parts - McDonald’s 3PX Model   _  _  _  _  _  _16

Three (3) Platen Grill External Parts - XPress Models  _  _  _  _  _  _  _  _  _  _  _  _20

Bottom Grill Burner - All Gas Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _22

Bottom Grill Elements - All Electric Models   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _26

Electronic Components - All Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _28

Shaft Lifting Assembly - All Models   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _30

Accessories - All Models   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _34

Information / Warning Stickers   _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _36

Electrical Schematic Diagrams - McDonald’s Models   _  _  _  _  _  _  _  _  _  _  _37

Electrical Schematic Diagrams - AlI XPress Models   _  _  _  _  _  _  _  _  _  _  _  _38

Power Dist Sync Cable and Config Jumper List (Electric Models) 
(UNITS BUILD BEFORE SERIAL NUMBER 18101001XXXXX)   _  _  _  _  _  _  _  _40

Power Dist and Config Jumper List (Electric Models)   _  _  _  _  _  _  _  _  _  _  _42

Power Dist and Config Jumper List (Gas Models) 
(UNITS BUILT BEFORE SERIAL NUMBER 18101001XXXXX)   _  _  _  _  _  _  _  _44

Power Dist and Config Jumper List (Gas Models) _  _  _  _  _  _  _  _  _  _  _  _  _  _46

Wiring Harnesses - All Models  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _  _48



4 Document #: GAR_P_4602410 Rev 19 – 10/23

Platen Arm Assembly - All McDonald’s Models

7

9

16

17

18 20

22

23

21
35

33

30

13

14

15

30

46

49

49

45

32

33

49

49

31

31

9

8

50
50

50

50

51

3
2

1

4
6 5

25

26

27

28

Used up 
to April 2018Used up to May 2018

43

42

37

41

40

38

39

36

47

48

44

10

11

12

19

Used up 
to April 2023

8

11

12



Document #: GAR_P_4602410 Rev 19 – 10/23 5

PLATEN ARM ASSEMBLY - ALL MCDONALD’S MODELS
ITEM PART # DESCRIPTION QTY CRITICAL

1 4602852 Platen Arm Cover, Pearl Top

Used up to April 2018

1
2 4602850 Platen Arm Cover, Pearl Bottom Weldment 1
3 4603221 Seal, Platen Arm to Cover 1
4 4601707 Label - ISO CAUTION HOT 1
5 F717 #8-32X.312 U/CUT FHMS PH SS 10
6 F800 Screw-#10-32X3/8L Flat Undercut HD 2
7 4603424 Platen Arm with Threaded Bushings From June 2018 1
8 4600578 SB Adj. Nut, Pearl 2
9 4600579 SB Adj. Nut Lock, Pearl 2

10 4600568 SB Cap Up to April 20, 2023 2
11 4610020 Shoulder Bolt Restraint

From April 21, 2023
2

12 4610021 Shoulder Bolt Restraint Receiver 2
13 4600567 Seal Cowl to Arm 1
14 4600566 Seal Cap, Arm 1
15 F717 #8-32X.312 U/CUT Flat Head Machine Screw 4
16 F767 1/4-20 X 3/4" Thread - Locking Cap Screw SS 2
17 F255 Lockwasher-1/4 S/S Split 2
18 4603163 Arm Stop Block 0.365, Pearl 1
19 4610022 Rear Shoulder Bolt Restraint From April 21, 2023 1
20 4603326 Pin, Arm / Knuckle Joint Pearl From June 2018 1
21 F753 1/4-20 X 1” SS HEX HD CAP SCREW W/PATCH, GRADE F593C 1
22 4602162 Arm Link Pin, SNG From June 2018 1
23 F843 #8-32 x 1/2” SS Hex WSHR HD M/C Screw W/Patch, Grade F593C 1
25 4600619 Pin Pivot

Used up to May 2018

1
26 F767 1/4-20 X 3/4” Thread-Locking Cap Screw SS 1
27 4600569 Arm Link Pin 1

28 F768 10-24 X 3/8” Hex/Slot Washer Head Machine 
Screw 1

30 4600127 Sensor - Inductive Proximity PWM 2
31 F823 Screw - RDHMS PH #8-32X5/16"LG SS 2
32 4602992 Wire Cap 5
33 F162 Screw-6-32 X 1/4” Phillip Pan S/S 7
35 4600480 Terminal Block - Mini Sensor & Motor 1
36 CK4600571 Arm Auto-Level Assembly 1 C
37 4600128 Motor - 24VDC Levelling 1
38 4600572 AL Motor Mount, Pearl -WG 1
39 F779 M3X0.5X6mm Pan HD M/S 18-8SS 4
40 4600574 Auto-Level Coupler Assembly, Pearl 1
41 F778 1/4”-20X1/4” Flat PT Socket Set Screw 1
42 4600573 Rear Shoulder Bolt Lock Cap 1
43 4600538 Rear Shoulder Bolt Adj. Nut 1
44 4603381 Arm Support Bushing Used up to May 2018 1
45 F846 #8-32 X 1.5” Long 18-8 S/S Pan HD M/C Screw 4
46 F847 Spacer 1/4”OD X 1.0” Long For #8 Screw, Alum, Unthrded 4
47 4604548 Gasket/Seal Hybrid - Arm Cover 1
48 4602711 Platen Arm Cover 1
49 4603055 Screw - Captive Screw 4
50 4604231 O-Ring, Arm Cover (5/16 OD X 3/16 ID X 1/16 THK) 4
51 CK4600310 Platen Arm Assembly WG - Complete 1



6 Document #: GAR_P_4602410 Rev 19 – 10/23

Top Platen Element Grill - All McDonald’s Models

10

9

APPLY THERMAL 
JOINT COMPOUND

WIRE HARNESS INCLUDED

1

11

2
5

3

67

12

8

15
16

17

see note 

18
22

25

19
20

24

23

see note 

see note 

see note 

33

26
21

34 SEE WIRE HARNESSES SECTION
FOR MORE DETAILS 

35

36

37

39 40

41

30

33

32
31

4

38

From Jan 2023 

Up to Dec 2022 



Document #: GAR_P_4602410 Rev 19 – 10/23 7

TOP PLATEN ELEMENT GRILL - ALL MCDONALD’S MODELS 

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4600191 Platen Heater 17.5” x 11.5”  
(must replace cowl seal item # 9) 1

2 1859402 Platen Bayonet Adapter 2

3 4609231 Thermostat SPST (open on rise 500F, close 450F) 
Service Kit available part # 4610005 - item 40. 2 C

4 4602142 Jumper Wire Platen Limit SW 2
5 F162 Screw-6-32 X 1/4” Phillips Pan S/S 4
6 F783 #8-32X3/16 Truss M/S SS (GROUND CABLE) 1
7 F715 #10-32 Hex Keps Nut SS (FOR THE ELEMENT) 4
8 4600100 Platen Thermocouple 2 C
9 4604267 Seal, Cowl to Platen 1 R

10 4600146 Platen Insulation 1
11 4601877 Cast Cowl 1
12 4602667 Sensor Targets 2

15 CK4600585 Std Shoulder Bolt Assembly, Pearl Torque requirements: 
 120 in/lbs" 2

16 CK4600590 U-Bar Rear Holder Assembly Torque requirements: 
70 in/lbs 2

17 CK4600591 U-Bar Front Holder Assembly Torque requirements: 
70 in/lbs 2

18 CK4600586 Short Shoulder Bolt Assembly Torque requirements: 
 120 in/lbs 1

19 F770 Hex Locknut W/Nylon Insert GR 5 5/8"-18, 15/16W X 25/64H 1
20 F769 Washer 5/8" Screw Size .656 ID X 1.312 OD SAE ZP 1
21 4600702 Igus 5/8 X 3/8 SL 1
22 4602855 Service Hatch Cover W/WeldNut Holes

Up to s/n 19041001xxxxx
1

23 F717 #8-32X.312 U/Cut FHMS PH SS 6
24 4602712 Service Hatch Cover W/WeldNut Holes

 From s/n 19051001xxxx
1

25 4603166 #8-32X.312 U/Cut FHMS PH SS 6
26 4601963 Seal, Cowl to Lid 1
30 4604359 Cowl Access Lid, Cast W/Long Neck

From Jan 2023
1

31 4610025 Screw, Captive Type #8-32 X 11/16 Long 6
32 4610024 O-Ring, Access Lid 6
33 4601963 Seal, Cowl to Lid (FKM O-Ring, As S68A-169) 1 R

34

CK4600725
Platen Harness TC Conduit GM Pkg 
(Thermocouples & harness included) See Wire 
Harnesses Section for more information"

Up to s/n 19041001xxxxx 
(for Item # 22) 1 C

CK4603291
"Platen Harness TC Conduit GM Pkg 
(Thermocouples & harness included) See Wire 
Harnesses Section for more information"

From s/n 19051001xxxxx 
(for Item # 24 & 30) 1 C

35 4600652 O-Ring, AS568A - 137 1
36 4600653 Conduit Fitting Locknut, 1.5” 1
37 4600606 Seal Conduit Fitting 1
38 4604306 Tubing Silicone Cold Shrink 70 mm 1
39 CK4604091 Complete Assembled Platen - Cowl Assembly with Conduit - WG 1
40 CK4602048 Complete Assembled Platen - Cowl Assembly - WG 1 R

41 4610005 SERVICE KIT HIGH LIMIT SWITCH 
ITEM# 3, 4, 30, 31 SERVICE KIT 1 R

Notes: 
Apply Threadlocker (Loctite 242)to all bolt thread that threads into item #1    
 



8 Document #: GAR_P_4602410 Rev 19 – 10/23

Platen Arm Assembly - All XPress Models

7

9 16

17

18

20

22

23

21

13

14

15

49

49

49

49

31

9

8

8

50
50

50

50

51

2

1

3

25

26

27

28

Used up to April 2018Used up to May 2018

47

48

32

32
31

43

42

10

11

12

19
11

12

Used up to April 2023 
replace by items 11&12



Document #: GAR_P_4602410 Rev 19 – 10/23 9

PLATEN ARM ASSEMBLY - ALL XPRESS MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532736 PLATEN ARM COVER PLATE
Used up to April 2018

1
2 4603221 Seal, Platen Arm to Cover 1
3 F717 #8-32X.312 U/CUT FHMS PH SS 1
7 4608723 Platen Arm Assembly - Auto Level From June 2018 1
8 4600578 SB Adj. Nut, Pearl 2
9 4600579 SB Adj. Nut Lock, Pearl 2

10 4600568 SB Cap 2
11 4610020 Shoulder Bolt Restraint

From April 21, 2023
2

12 4610021 Shoulder Bolt Restraint Receiver 2
13 4600567 Seal Cowl to Arm 1 R
14 4600566 Seal Cap, Arm 1
15 F717 #8-32X.312 U/CUT Flat Head Machine Screw 4
16 F767 1/4-20 X 3/4" Thread - Locking Cap Screw SS 2
17 F255 Lockwasher-1/4 S/S Split 2
18 4603163 Arm Stop Block 0.365, Pearl 1
19 4610022 Rear Shoulder Bolt Restraint From April 21, 2023 1
20 4603326 Pin, Arm / Knuckle Joint Pearl From June 2018 1
21 F753 1/4-20 X 1” SS HEX HD CAP SCREW W/PATCH, GRADE F593C 1
22 4602162 Arm Link Pin, SNG From June 2018 1
23 F843 #8-32 x 1/2” SS Hex WSHR HD M/C Screw W/Patch, Grade F593C 1
25 4600619 Pin Pivot

Used up to May 2018

1
26 F767 1/4-20 X 3/4” Thread-Locking Cap Screw SS 1
27 4600569 Arm Link Pin 1

28 F768 10-24 X 3/8” Hex/Slot Washer Head Machine 
Screw 1

31 F823 Screw - RDHMS PH #8-32X5/16"LG SS 2
32 4603442 PLUG - BAUMER SENSOR 2
42 4603441 Lock Cap, GM Rear Bushing Insert 1
43 4603440 GM Rear Bushing Insert 1
47 4604548 Gasket/Seal Hybrid - Arm Cover 1 R
48 4602711 Platen Arm Cover 1
49 4603055 Screw - Captive Screw 4
50 4604231 O-Ring, Arm Cover (5/16 OD X 3/16 ID X 1/16 THK) 4 R
51 4600164 Platen Arm Assembly GM - Complete 1



10 Document #: GAR_P_4602410 Rev 19 – 10/23

Top Platen Element Grill - All XPress Models

10

9

APPLY THERMAL 
JOINT COMPOUND

WIRE HARNESS INCLUDED

1

11

2
5

3

67

12

8

15

16

17

see note 

15

22

25

19
20

24

23

see note 

see note 

see note 

31

31
21

32 SEE WIRE HARNESSES SECTION
FOR MORE DETAILS 

33

34

35

36 37

29

28

31

30

40

4

From Jan 2023 

Up to Dec 2022 



Document #: GAR_P_4602410 Rev 19 – 10/23 11

TOP PLATEN ELEMENT GRILL - ALL XPRESS MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532741 Platen Heater 20” x 11.5”  
(must replace cowl seal - item # 8) 1

2 1859402 Platen Bayonet Adapter 2

3 4609231 Thermostat SPST (open on rise 500F, close 450F) 
Service Kit available part # 4610005 - item 40. 2 C

4 4602412 Jumper Wire Platen Limit SW 2
5 F162 Screw-6-32 X 1/4” Phillips Pan S/S 4
6 F783 #8-32X3/16 Truss M/S SS (FOR GROUND CABLE) 1
7 F715 #10-32 Hex Keps Nut SS (FOR THE ELEMENT) 4
8 4600100 Platen Thermocouple 2 C
9 4604267 Seal, Cowl to Platen 1

10 4600146 Platen Insulation 1
11 4601877 Cast Cowl 1
12 4602667 Sensor Targets 2

15 CK4600585 Std Shoulder Bolt Assembly, Pearl Torque requirements: 
120 in/lbs 2

16 CK4600590 U-Bar Rear Holder Assembly Torque requirements: 
70 in/lbs 2

17 CK4600591 U-Bar Front Holder Assembly Torque requirements: 
70 in/lbs 2

19 F770 Hex Locknut W/Nylon Insert GR 5 5/8"-18, 15/16W X 25/64H 1
20 F769 Washer 5/8" Screw Size .656 ID X 1.312 OD SAE ZP 1
21 4600702 Igus 5/8 X 3/8 SL 1
22 4602855 Service Hatch Cover W/WeldNut Holes Up to s/n 

19041001xxxxx
1

23 F717 #8-32X.312 U/Cut FHMS PH SS 6
24 4602712 Service Hatch Cover W/WeldNut Holes  From s/n 

19051001xxxx
1

25 4603166 #8-32X.312 U/Cut FHMS PH SS 6
28 4604359 Cowl Access Lid, Cast W/Long Neck

 From Jan 2023
1

29 4610025 Screw, Captive Type #8-32 X 11/16 Long 6
30 4610024 O-Ring, Access Lid 6
31 4601963 Seal, Cowl to Lid (FKM O-Ring, As S68A-169) 1

32 4603327
Platen Harness TC Conduit GM Pkg 
(Thermocouples & harness included) 
See Wire Harnesses Section for more information

1 C

33 4600652 O-Ring, AS568A - 137 1
34 4600653 Conduit Fitting Locknut, 1.5” 1
35 4604306 Tubing Silicone Cold Shrink 70 mm 1
36 CK4604090 Platen & Cowl Assembly W/Conduit GM NCS (Cold Shrink included) 1
37 CK4601978 Platen Assembly GM 1 R

40 4610005 SERVICE KIT HIGH LIMIT SWITCH 
ITEM# 3, 4, 31, 32 SERVICE KIT 1 R

Notes: 
Apply Threadlocker (Loctite 242)to all bolt thread that threads into item #1    
 



12 Document #: GAR_P_4602410 Rev 19 – 10/23

One (1) Platen Grill External Parts - All Models

1

2a

2b

3

10

45

67

8

11

12

35

32

15

16

4a

18

20

21

19
17

17

21

22

24

23

23

26

27

28

29

29

30

31

33

36

37

39

37 38

24

34

40

41



Document #: GAR_P_4602410 Rev 19 – 10/23 13

ONE (1) PLATEN GRILL EXTERNAL PARTS - ALL MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532768 Body Side, RT 1
2a 4600189 Towel Bar Assembly 12 1

2b

F711 Flat Hear Machine Screw

4
F756 Flat Washer 11/16 OD - 5/16 18-8
F258 Lockwasher-5/16 S/S Split
F241 Nut 5/16-18 HEX SS

3 4602687 Speaker 1 C

4

4605045 Control Panel 1P, GAS JABIL

1
4605046 Control Panel 1P, GAS JABIL, 2 BUTTON
4609485 Control Panel 1P, ELE MERCO (WIFI DONGLE CUTOUT)
4609497 Control Panel 1P, ELE MERCO, 2 BUTTON

4a 8003128 10-24 X 1/2IN S/S Trust Head Phillip MS 2
5 1859606 Contact Block 1 C
6 1859607 Mounting Latch 1 C
7 1859605 Push Button Green 1 C
8 4601706 Push Button Green Label 1

10 4608185 Service Kit - HRCB To Jabil 03 UI, GP-1.0.5, W/Default Recipes 
Software Pre-Loaded 1 C

11 4532040 USB Panel Mount Assy c/w Lock Nut 1 C
12 4532043 USB Cap 1 R
15 4600614 Main Power Switch 250VAC 10A 1 C
16 4523360 Switch Label 1
17 4532675 Caster 1-1/2-12 Stem Sep. Swivel & Wheel Lock (front) 2 R
18 4600956 Stability Post 4
19 4600957 Post Cap 1in Square 8
20 F191 Screw-1/4-20 x 5/8in Hex Head S-S Bolt 4
21 4532676 Caster 1-1/2-12 Stem Swivel Lock Only (rear) 2 R
22 4532769 Body Side, LT 1
23 F298N #10-24x 3/8 Shoulder Bolt Nickel Plated 4
24 8003128 Truss Head Phillips 10-24 X 1/2IN S/S 6
26 4600181 Rear Panel, Lower 1P 1
27 4600266 Slide-Cover Circuit Breaker 1
28 4532765 Guide - Circuit Breaker Cover 1

29
F588 Screw #10-24X1/2” Hex HD Type F S.N.#GARL92144

2
F158 Washer - 11/16ODX13/64IDX1 /16FLA

30 4600959 Drip Channel Lower Back 1P 1
31 4600179 Rear Panel Upper 1P Electric 1

32
4600532 Rear Panel Upper 1P Gas Used up to April 2016 1
4602026 Rear Panel Upper 1P GAS From May 2016 1

33 4602037 Flue Box Assy 12 (Gas Model) 1
34 F592 Flange Whiz-Lock Screw - #10-24x3/4 2
35 4600070 Flue Box Top

Used up to April 2016
2

36 4600069 Flue Box Bottom 2
35 4602047 Flue Exhaust Top

From May 2016
2

36 4602046 Flue Exhaust Bottom 2
37 F588 Screw #10-24X1/2” Hex HD Type 16
38 4602031 Flue Riser Back 2
39 4602030 Flue Riser Front 2
40 4600972 Window Plug Clear 7/8IN (Gas Models) 1
41 4600142 Ground Wire Front Panel 1



14 Document #: GAR_P_4602410 Rev 19 – 10/23

Two (2) Platen Grill External Parts - All Models

11

12

13
14

Rear Lower Panel

See details below
Rear Lower Panel

1

34

35

30

31

22

33

22 32

2a

2d

2b2e

2c

3
4

6

7

10

5

8

27

25

4a

15

16

17

34

35

19

20
21

22

2223

24

Rear Upper Panel (Electric Model)

35

28

26

36

37

Gas models

Gas & Elec



Document #: GAR_P_4602410 Rev 19 – 10/23 15

TWO (2) PLATEN GRILL EXTERNAL PARTS - ALL MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532768 Body Side, RT 1
2a 4532366 Towel Bar Assy 2P 1
2b F711 5/16-18 X 5/8” Flat Hear Machine Screw 4
2c F756 5/16 18-8 SS Flat Washer 11/16 OD X .05” -.08” THK 4
2d F258 Lockwasher-5/16 S/S Split 4
2e F241 Nut 5/16-18 HEX SS 4
3 4602687 Speaker 2 C

4
4609486 Control Panel 2P, Electric Merco (Has WIFI Dongle cutout)

1
4609490 Control Panel 2P, Gas Merco (Has WIFI Dongle cutout)

4a 8003128 10-24 X 1/2IN S/S Trust Head Phillip MS 4
5 1859606 Contact Block 2 C
6 1859607 Mounting Latch 2 C
7 1859605 Push Button Green 2 C
8 4601706 Push Buttom Label 2

10 4608185 Service Kit - HRCB To Jabil 03 UI, GP-1.0.5, W/Default Recipes 
Software Pre-Loaded 1 C

11 4532040 USB Panel Mount Assy c/w Lock Nut 2 C
12 4532043 USB Cap 2 R
13 4600614 Main Power Switch 250VAC 10A 1 C 
14 4523360 Switch Label 1
15 4532675 Caster 1-1/2-12 Stem Sep. Swivel & Wheel Lock (front) 2 R
16 4532676 Caster 1-1/2-12 Stem Swivel Lock Only (rear) 2 R
17 4532769 Body Side, LT 1
19 4532764 Rear Panel Lower - 2P 1
20 4600266 Slide-Cover Circuit Breaker 1
21 4532765 Guide - Circuit Breaker Cover 1
22 F588 Screw #10-24X1/2” Hex HD Type F S.N.#GARL92144 11
23 4600960 Drip Channel Lower Back 2P (without inserts) 1
24 4600522 Breaker Cover Plate 1
25 4602036 Flue Box Main 24 (Gas Model Only) 1

26
F588 Screw #10-24X1/2” Hex HD Type F S.N.#GARL92144

2
F158 Washer - 11/16ODX13/64IDX1 /16FLA

27
4600533 Rear Panel, Upper 2P (Gas Model Only) - Used up to April 2016

1
4602025 Rear Panel, Upper 2P (Gas Model Only) - From May 2016

28 4602028 Rear Panel Upper 2P Electric Wider 1
30 4602047 Flue Top 4
31 4602046 Flue Bottom 4
32 4602030 Flue Riser Front 4
33 4602031 Flue Riser Back 4
34 F298N #10-24x 3/8 Shoulder Bolt Nickel Plated 8
35 8003128 10-24 X 1/2IN S/S Trust Head Phillip MS 2
36 4600972 Window Plug Clear 7/8IN 2
37 4600142 Ground Wire Front Panel 1



16 Document #: GAR_P_4602410 Rev 19 – 10/23

Three (3) Platen Grill External Parts - McDonald’s 3PX Model

1

17

8

18

2d

2b
2e

2c

2a

3

9
4c

4b

4a

4f

5

4d

18

19
4e

67

10

11
13

12
14

15

16
17

30

31

33

34

32

35

36

Rear Lower Panel

33

37
38

35

3534

39

4g

40

45

46

35

47

50

35 4947

51

5253

54

4

Front Panel Assembly

55

48

4g

Electric model

Gas & Elec



Document #: GAR_P_4602410 Rev 19 – 10/23 17

THREE (3) PLATEN GRILL EXTERNAL PARTS - MCDONALD’S 3PX MODEL

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532768 Body Side, RT 1
2a 4602649 Towel Bar Assy 2&1 1
2b F711 5/16-18 X 5/8” Flat Hear Machine Screw

42c F756 5/16 18-8 SS Flat Washer 11/16 OD X .05” -.08” THK
2d F258 Lockwasher-5/16 S/S Split
2e F241 Nut 5/16-18 HEX SS 4
3 4602687 Speaker 3 C

4
4605057 Control Panel Sub-Assembly 3PX, 

Gas Model Complete Assembly 
Include 4a to 4f

1

4605055 Control Panel Sub-Assembly 3PX, 
Electric Model 1

4a
4609487 Control Panel RT 3PX, ELE MERCO

1
4609491 Control Panel RT 3PX, GAS MERCO

4b
4609488 Control Panel LT 3PX, ELE MERCO

1
4609492 Control Panel LT 3PX, GAS MERCO

4c 4602619 Control Panel Lower 2&1 1
4d 4602620 Upper Front Panel Filler 2&1 1
4e 4602640 Baffle Lower Front Panel 3P 2&1 1
4f F588 SCREW #10-24X1/2" HEX HD TYPE F S.N.#GARL92144 8
4g 8003128 10-24 X 1/2IN S/S TH Phillip MS 4
5 1859606 Contact Block 3 C
6 1859607 Mounting Latch 3 C
7 1859605 Push Button Green 3 C
8 4601706 Push Buttom Label 3

9 4608185 "Service Kit - HRCB To Jabil 03 UI, GP-1.0.5, W/Default Recipes 
Software Pre-Loaded" 1 C

10 4532040 USB Panel Mount Assy c/w Lock Nut 3 C
11 4532043 USB Cable Assy Cover 3 R
12 4600614 Switch, Main Power w/Light 1 C
13 4523360 Switch Label 1
14 4532675 Caster 1-1/2-12 STEM SEP. SWIVEL & WHEEL LOCK 2 R
15 4532676 Caster 1-1/2-12 STEM SWIVEL LOCK ONLY 2 R
16 4601483 Adjustable Restraining Cable Assembly With Hardware (GAS) 1
17 4601265 Gas QD & Shut Off Valve Assu 3/4IN 1
18 4532769 Body Side Left Side 1
19 F298N 10-24x 3/8 Shoulder Bolt Nickel Plated 4
30 4602621 Upper Rear Panel 2&1 - Electric Model 1
31 4600181 Rear Panel, Lower 1P 1
32 4600959 Drip Channel Lower Back 1P 1
33 4532764 Rear Panel, Lower 2P 1
34 4600960 Drip Channel Lower Back 2P - without thread inserts 1
35 F588 Screw #10-24X1/2” Hex HD TYPE F 11
36 4602622 Lower Rear Panel Filler 2&1 1
37 4600266 Slide-Cover Circuit Breaker 1
38 4532765 Guide - Circuit Breaker Cover 1
39 4600522 Breaker Cover Plate 1
40 F600 #10-24 UNC Thread Hex Insert 5



18 Document #: GAR_P_4602410 Rev 19 – 10/23

THREE (3) PLATEN GRILL EXTERNAL PARTS - MCDONALD’S 3PX MODEL CONTINUED

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

45 4600070 Flue Box Top
Used up to April 2016

2
46 4600069 Flue Box Bottom 2
45 4602047 Flue Exhaust Top

From May 2016
2

46 4602046 Flue Exhaust Bottom 2
47 4602750 Rear Panel Upper 2+1 Gas 1

48
F588 Screw #10-24X1/2” Hex HD Type F S.N.#GARL92144

2
F158 Washer - 11/16ODX13/64IDX1 /16FLA

49 4602030 Flue Riser Front 6
50 4602031 Flue Riser Back 6
51 4602657 Chassis Front Filler 2&1 SC 1
52 4600427 Greaser Drawer Assembly Middle - WG 1
53 4600142 Ground Wire Front Panel 1
54 4602636 Control Panel Mounting Bracket 2
55 4600972 Window Plug Clear 7/8IN 3



THIS PAGE INTENTIONALLY LEFT BLANK

Document #: GAR_P_4602410 Rev 19 – 10/23 19



20 Document #: GAR_P_4602410 Rev 19 – 10/23

Three (3) Platen Grill External Parts - XPress Models

1

3

4

10

14
15

35

27

2a

5

5

6
7

9
8

2b

11

12

13
14

15

16

rear lower panel

20

2122

23

24

23

25

17
19

18

29

30

31

33

32
34

37

breaker cover

See details
rear lower panel

26

36

(1 input shown)

38

Electric model

Gas & Elec



Document #: GAR_P_4602410 Rev 19 – 10/23 21

THREE (3) PLATEN GRILL EXTERNAL PARTS - XPRESS MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532768 BODY SIDE, RT 1
2a 4600224 TOWEL BAR ASSY 3P 1

2b

F711 5/16-18 X 5/8" FHMS SS

4
F756 5/16 18-8 SS FLAT WASHER 11/16 OD X .05" -.08" THK
F258 LOCKWASHER-5/16 S/S SPLIT
F241 NUT 5/16-18 HEX SS

3 4602687 SPEAKER, 8 Ohm 3 C

4
4605051 CTRL PNL 3P, JABIL  ELECTRIC 1
4605073 CTRL PNL ASSY 3P, JABIL GAS 1

5 8003128 10-24 X 1/2IN S/S TH PHIL MS 2
6 1859606 CONTACT BLOCK 1 C
7 1859607 MOUNTING LATCH 1 C
8 4601706 PUSH BUTTON LABEL 1
9 1859605 CANCEL PUSH BUTTON GREEN 1 C

10 4608185 "Service Kit - HRCB To Jabil 03 UI, GP-1.0.5, W/Default Recipes 
Software Pre-Loaded" 1 C

11 4532040 USB CABLE ASSY C/W LOCK NUT 1 C
12 4532043 USB CABLE ASSY COVER 1 R
13 4600614 SWITCH, MAIN POWER w/LIGHT 250VAC 10A 1 C
14 4523360 SWITCH LABEL 1
15 4532675 CASTER 1-1/2-12 STEM SEP. SWIVEL & WHEEL LOCK 2
16 4532676 CASTER 1-1/2-12 STEM SWIVEL LOCK ONLY 2
17 4532769 BODY SIDE LT 1
18 F298N #10-24x 3/8 SHOULDER BOLT NICKEL PLATED 2
19 8003128 10-24 X 1/2IN S/S TH PHIL MS 2
20 4600215 REAR PANEL, LOWER 3P 1
21 4600266 SLIDE COVER CIRCUIT BREAKER 1
22 4532765 GUIDE - CIRCUIT BREAKER COVER 1
23 F588 SCREW #10-24X1/2” Hex HD Type F 1
24 4600960 DRIP CHANNEL LOWER BACK 2P 1
25 4600522 BREAKER COVER PLATE 2
26 4602027 REAR PANEL UPPER 3P ELEC WIDER 1
27 4602020 REAR PANEL UPPER ASSY, 3P GAS 1
29 4602047 FLUE EXHAUST TOP - 3P GAS 4
30 4602046 FLUE EXHAUST BOTTOM - 3P GAS 4
31 F588 SCREW #10-24X1/2” HEX HD TYPE F 16
32 4602750 FLUE RISER FRONT 2
33 4602031 FLUE RISER BACK 2
34 F588 SCREW #10-24X1/2” HEX HD TYPE F 8
35 4602032 FLUE BOX ASSY GM 36 - GAS 1

36
F592 #10-24x3/4 FLANGE WHIZ-LOCK SCREW

2
F158 WASHER-11/16ODX13/64IDX1 /16FLA

37 4600135 COVER - CIRCUIT BREAKER 1
38 4600972 WINDOW PLUG CLEAR 3



22 Document #: GAR_P_4602410 Rev 19 – 10/23

Bottom Grill Burner - All Gas Models

1

2

3

4

5

6

8

7

9

12

13

14

15

16

22

23

24 23

26

27

25

19

17

18

11

29

30

27 32

33

34

34

35

36

2337
38

4

obsolete

40
41

42

43

44

45

4647

48

49

replace with item 32



Document #: GAR_P_4602410 Rev 19 – 10/23 23

BOTTOM GRILL BURNER - ALL GAS MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532397 Front Heater Casting (small) 1
2 4531977 Thermostat SPST (open on rise 500F, close 450F) 1 C
3 4600101 Grill Plate Thermocouple Electric 1 C
4 4600280 Grill Plate Thermocouple Gas 2 C
5 4600092 H.V. Cable Teflon Back, 90 Deg Rajah To 1/4 QC, 6.5in Long 1 C
6 4600067 H.V. Cable Teflon Front, 90 Deg Rajah To 1/4 QC, 14in Long 1 C
7 4601966 Ignition Module 24VDC 2 C
8 F794 Screw #8-32 X 1" Long, SL Hex WSHR HD STS, ZINC PLTD 8

9

4601975 PRESSURE SWITCH - HUBA MODEL 605, N. OPEN, GREY, PR 0.15" W.C.

2 C
4604010 PRESSURE SWITCH ASSY, GREEN PRINT PLATE, PR 0.51" WC (CE units with 

higher BTU (green))

4604011 PRESSURE SWITCH - HUBA MODEL 605, N. OPEN, GREEN, PR 0.51" WC (CE units 
installed at standard elevation)

4601976 PRESSURE SWITCH ASSY, GREY PRINT PLATE, PR 0.15 WC
11 4601157 Tubing EPDM 3/16 ID, 3/8 SQ OD, 9.5in Long, Kink Resistant 2 C
12 4600056 Fan 40MM X 40MM X 28MM W/Lead Wires & Connector 2 C
13 4600905 Guard Fan, Wire Form Style, STD 40MM Size 2
14 F738 #4-40 X 1-1/2, ZINC PLATED PAN HD PHLPS MACHINE SCREW 8
15 4600064 Fan MTG Fitting W/Pressure Tap 2
16 4600093 Spigot - Fan Fitting 2
17 4600053 Burner Iinlet Manifold Weldment 2
18 G01963-1 Union 3/4 NPT 2

19

4600010 Valve Assembly Common, Brass Fittings

2
4601970 Valve Assembly - Natural Gas / G20, set to 4.0" WC
4601809 Valve Assembly - Propane Gas / G31, set to 4.0" WC
4604012 Valve Assembly - Butane (G30), & LPG (G30/31),  set to 3.5" WC

22 4600048 Plate Valve MTG 2
23 4525531 Male 3/8TX3/8P STR. CON. VERSA 68-6C 2
24 4603886 Elbow 3/8 NPT Brass 2
25 F10 Screw -8-32X 3/8IN Type FPAN HD 6
26 G01917-1 Elbow 1/8IN NPT STR. BRASS 115-A 2
27 G02251-1 Pressure Test Spigot 2
29 G01474-5 Elbow - 3/4 NPT 1
30 G01475-1 Elbow - Street  1/2IN NPT 90 DEG 1
32 4603880 Sub-Manifold Pipe 1
33 4603881 Adapter 1/4 NPT TO 3/8 Tube Brass 2
34 4603882 Straight 1/4 NPT TO 3/8 Tube Steel INSTR Compression 2
35 4603883 Elbow 1/4 NPT Brass 2

36
4600352 Manifold Assembly - 1 Platen

14600379 Manifold Assembly - 2 Platen
4600073 Manifold Assembly - 3 Platen

37 4603885 Orifice Adapter 1/4 NPT TO 3/8 Tube Brass 2

38

4602857 Orifice Fitting  #52 - NAT GAS 2
4602999 Label  -  #52 Orifice Size 1
4602858 Orifice Fitting  1.3mm 2
4602998 Label  - 1.3MM Orifice Size 1



24 Document #: GAR_P_4602410 Rev 19 – 10/23

BOTTOM GRILL BURNER - ALL GAS MODELS CONTINUED

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

40 4600680 Manifold Bracket 2
41 4600021 Bracket Valve Hanger 2

42 CK4603275 "ELECTRODE & GASKET ASSEMBLY 
NOTE: GASKET INCLUDED" 2 C

43 4602051 GASKET ELECTRODE ASSY 2
44 F588 Screw #10-24X1/2” Hex HD TYPE F S.N.#GARL92144 10
45 4600483 Thermostat SPST (open on rise 500F, close 450F) 1
46 F757 #6-32 X 3/8” Phillips Pan Screw 2
47 4600684 MICA - CLEAR VIEW LENS 2
48 4600521 SIGHT GLASS FRAME S/S 2
49 F789 10-24X1/2 T410 SS HX/W/HD T-F T/C SC 4



THIS PAGE INTENTIONALLY LEFT BLANK

Document #: GAR_P_4602410 Rev 19 – 10/23 25



26 Document #: GAR_P_4602410 Rev 19 – 10/23

Bottom Grill Elements - All Electric Models

8

2

1

2

6

10

13

14

9

3

4

5

7

11

12

15

16



Document #: GAR_P_4602410 Rev 19 – 10/23 27

BOTTOM GRILL ELEMENTS - ALL ELECTRIC MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 4532397 Front Heater Casting (small)
(Note: items #3,4,5, & 12 recommended to replace) 1

2 4532399 Middle/Rear Heater Casting (Large)
(Note: items #3,4,5, & 11 recommended to replace) 2

3 F788 5/16-24 X 1.25" SS HEX HD CAP SCREW, GRADE F593C 16
4 F258 Lockwasher - 5/16 S/S Split 16
5 F756 5/16 18-8 SS FLAT WASHER 11/16 OD X .05" -.08" THK 16
6 4600101 Grill Plate Thermocouple Electric 3 C
7 1859404 Grill Plate Bayonet Adaptor 3
8 4609231 Thermostat SPST (Open on rise 500F, Close 450F) 3 C
9 F162 Screw-6-32 X 1/4" Phillips Pan S/S 6

10 4600202 Fibreglass Insulation 12”x22.5” 1
11 4532400 Large T-GON Insulator Plate 2
12 4532398 Small T-GON Insulator Plate 1
13 4532369 Insulation Pan 1
14 G01487-9 Bushing Snap Heyco, #315-740. 1
15 F588 Screw #10-24X1/2" HEX HD Type F 2

16
4600201 Ins Pan Supt Front 12 (1-platen)

14532370 Ins Pan Supt Front 24 (2-platen)
4600253 Ins Pan Supt Front 3P (3-platen)



28 Document #: GAR_P_4602410 Rev 19 – 10/23

Electronic Components - All Models

1

2 3

4

5

6
7

8

9

10 11

13
14

15

3

12

Fuse located
Inside



Document #: GAR_P_4602410 Rev 19 – 10/23 29

ELECTRONIC COMPONENTS - ALL MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1

4532382 Circuit Breaker 60A, Nader (3P) 1 per 
unit R

4600124 Circuit Breaker 32A, (White Handle) Nader (2P) 1 per 
unit R

4600125 Circuit Breaker 25A, (Yellow Toggle) Nader (1P) 1 R
4600630 Circuit Breaker 40A, Nader (Black Handle) 1 R

2
1637001 Contactor 120V Coil UL (50 Amps)

1 C
1637002 Contactor 240V Coil CE

3
4604307 Main Terminal Block CE 1 per 

unit4600126 Main Terminal Block UL
4 4603678 Service Kit  -  SIB Board & Mount Plate Assembly 1 C
5 4600838 Power Supply 24V Omron 1 C

6
4531775-E SSRB Heatsink Assembly REV.9 - ELECTRIC

1 C
4531775-G SSRB Heatsink Assembly REV.9 - GAS

7
4600482 Terminal Block Control Power 10A UL

1
4600485 Terminal Block Control Power 6.3A (CE version)

8 4531933 Diode - 15A 2 C

9
4600129 Fuse 5A (inside fuse holder)

1 C
4608994 Fuse 4A Time Lag

10 4600637 Fuse 6.3A CE (fuse only, located inside the fuse holder of terminal block 
item 7)

2 per 
unit C

11 4600638 Fuse 10A UL (fuse only, located inside the fuse holder of terminal block 
item 7)

2 per 
unit C

12 4603965 Fuse Plug 5X20MM 2

13 4603121 EMC Filter 3 Phase (CE models) 1 per 
unit C

14 4601719 Power Inlet Line Filter (CE models) 1 per 
lane C

15 4600613 26 Pin Ribbon Cable 1 per 
lane C



30 Document #: GAR_P_4602410 Rev 19 – 10/23

Shaft Lifting Assembly - All Models

1

2

4
56

7

Used up to 7/21 From 8/21

8
10

11
13

1412

15

17

16 21

20

1918

25
26

27

3

28

29

30
31

30

32

34

33

35

36

37

38

40

41

45

46

47

48

49

50 51

42

44

43

55
56

57

58

59
60

62

65

64

63

68
69

66

67

70

39



Document #: GAR_P_4602410 Rev 19 – 10/23 31

SHAFT LIFTING ASSEMBLY - ALL MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1 F655 #10-32 UNF Flat Socket Head Machine Screw

Used up to July 
2021

2
2 4600618 Wear Pad, Pearl 1
3 4603436 Shim, Global 1

4 F764 Black Alloy Steel Hollow-Lock Set Screw, 1/2”-13 Thread, 
1/4” Long 1

5 F721 High Hold Cone Point Set Screw 1/2-13X1” 1
6 4600617 Carriage Block, Base 1
7 4532752 A200 - Flange Bearing , IN 1
8 4600620 1-1/4 Shaft 1

10 4600624 Anti-Rotate Guide Block, Pearl 1
11 4600629 Anti-Rotate Spacer Block, Pearl 2
12 F771 1/4-20 X 3” CAP Screw GR. 5 ZP 2
13 8000203 Lockwasher-split 1/4X1/2X1/16 STL ZP 2
14 F86 Nut-1/4-20 W/StarWasher K-LOK 1

15
4600707 Eccentric 7/8” Cam Follower 1

F112 Washer -3/8IN SAE Steel Zinc CHR 1
F576 18-8 SS 3/8-24 HEX JAM NUT 1

16 4600623 Cam Follower Block 1

17
F765 1/4”-20 X 1” GR. 8 Hex HD Cap Screw ZP 4
F255 Lockwasher -1/4 S/S Split 4

18 4600622 Cross Bar 1
19 4603434 Home Switch Activation Bracket 1
20 F162 Screw-6-32 X 1/4” Phillips Pan S/S 4
21 4532760 Bracket, Pin Keeper 1
25 F655 #10-32 UNF Flat Socket Head Machine Screw

From August 2021

1
26 4600618 WEAR PAD, PEARL 1
27 4603436 SHIM, GLOBAL 1

28
F886 18-8 SS HHS #1/2-13 X 2.75 1
F887 Belleville Washer SS 1

29 4607139 Knuckle, Thru Bolt - Use Part# 4607401, Item 39 1
30 4607402 Flange Bearing, Bronze - order Part# 4607401, Item 39 1
31 4605715 Shaft Wedge, AC 1
32 4607153 1 1/4 LIFT SHAFT 1

33
8000203 LKWSHR-SPL 1/4X1/2X1/16 STL ZP 2

F765 1/4"-20 X 1" GR. 8 HEX HD CAP SCREW ZP 2
34 4606137 ACTUATOR CANOPY HOLDER 1
35 4604976 CAST CROSS BAR ASM 1
36 4602816 GUIDE POST 1

37
F258 LOCKWASHER-5/16 S/S SPLIT 2
F835 HHMS 18-8SS 5/16"-18X2" FULL THD 2

38 4603945 VEE BLOCK 2

39 4607401 Common Knuckle Assembly 
ITEM# 25, 26, 27, 29, 30 included SERVICE KIT 1

40

4606647 SEAL, SHAFT TUBE TO BACKSPLASH 1

4600477 Seal, Shaft Tube to Backsplash (White) Before s/n 
18071001xxxxx 1

4603299 Seal, Shaft Tube to Backsplash (Black) After s/n 
18071001xxxxx 1



32 Document #: GAR_P_4602410 Rev 19 – 10/23

SHAFT LIFTING ASSEMBLY - ALL MODELS CONTINUED

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

41 4607673 SHAFT TUBE COMMON ASM 1
42 F728 SOCKET HEAD CAP SCREW 1/4-20 X 2.5" 4
43 F111 WASHER-1/4IN SAE STEEL ZINC CHR 4
44 4600711 SHAFT TUBE SPACER 4
45 4600605 FKM O-RING, AS568A - 131 1 C
46 4532394 SHAFT SEAL 1 C
47 4532393 SEAL CAP 1
48 2213012 WASHER #8 SS 3
49 F801 SCREW #8-32X3/4L 18-8 TRIM HEX HEAD 3
50 4600634 Shaft Tube Wedge 1
51 F762 1/4"-20 X 1.25" HSWH Machine Screw ZP GR. 5 1
55 4532757 Actuator Clamp Bracket 2
56 4600863 Igus Flange Bearing GFI-1214-08 3/4 X 1/2 2
57 4603129 Actuator, Common (either Norgren or Ewellix) 1 C
58 F759 Clevis Pin, M12 DIA., 30MM LG, 23MM Usable LG 1

59
4606112 Actuator Canopy for NORGREN

1
4606153 Actuator Canopy for EWELLIX/SKF

61
4606139 O-RING ID 1.234" - for NORGREN

1
4606154 O-RING ID 1.046" - for EWELLIX/SKF

62 4600631 Shaft Tube / Link Pin, Pearl 1

63
4602162 Arm Link Pin, SNG From June 2018 1
4600569 Arm Link Pin Used up to May 2018 1

64 4532733 Pivot Link Bearing 3/8” X 1/4” FL 4
65 4532732 Pivot Link Machined 1
66 4531930 Micro-switch, Over-travel 2 C
67 4603947 Limit Switch Assembly 1
68 4600616 Limit Switch, Snap Action, Short Hinge Roller Lever 2 C
69 4603946 Home Switch Assembly 1
70 4601816 Ground Wire Actuator 1



THIS PAGE INTENTIONALLY LEFT BLANK

Document #: GAR_P_4602410 Rev 19 – 10/23 33



34 Document #: GAR_P_4602410 Rev 19 – 10/23

Accessories - All Models

1

2

3

4

5
6

7

8

6

9

14

10

13

11

12

1

5

16

4

153

18

Note:
Tool Holders are designed for the Flared
Grease Bucket 

Full FlaredFull Straight

21

20

19

Grease Drawer Assembly

17



Document #: GAR_P_4602410 Rev 19 – 10/23 35

ACCESSORIES - ALL MODELS

ITEM PART # DESCRIPTION QTY CRITICAL
/REC’D

1
4600418 Grease Drawer Assembly Left WG - McDonald's

14601357 Grease Drawer Assembly Left Full Straight - General Market
4601442 Grease Drawer Assembly Left Full Flared - General Market

2
4600415 Grease Drawer Slide Left - WG - McDonald's

1
4600207 Drawer Slide Left - General Market

3
4600411 Grease Drawer Assembly Right WG

14601358 Grease Drawer Assembly Rigth Full Straight - General Market
4601443 Grease Drawer Assembly Right Full Flared - General Market

4
4600416 Grease Drawer Slide Right WG

1
4600208 Drawer Slide Right - General Market

5 F298N Shoulder Bolt Nickel Plated 8
6 4600427 Grease Drawer Assembly Middle - WG 1
7 4600417 Grease Drawer Slide Middle - WG 1
8 4601744 Two & One Hardware PKG 1

9
4601265 Gas QD & Shut Off Valve Assy 3/4in (2 & 3 Platen Gas Model Only)

1 R
4601266 Gas QD & Shut Off Valve Assy 1/2in (1 platen Gas Model Only)

10 4601483 Adjustable Restraining Cable Assembly with Hardware (Gas Model Only) 1

11
4600597 U-Bar - McDonald's, WG

1 per lane R
4600598 U-Bar - General Market

12 4527294 Teflon Sheet Clip 3 per lane R
13 4600722 Teflon Rear Loop Hanger 1 per lane R

14
4600290 Teflon Sheet - McDonald’s (Box of 6 sheets) 1 sheet per 

lane4600866 Teflon Sheet - General Market  (Box of 6 sheets)
15 4532089-GAR Service Wrench 1
16 1838701 Platen Levelling Tool 1
17 4608452 Ball Gauge, Clamshell 1
18 4604253 Splash Shield ME/G Series 1 per lane
19 4526113 Tool Holder For Spatula 1
20 4526115 Tool Holder For Wiper 1
21 4526114 Tool Holder For Scraper 1



36 Document #: GAR_P_4602410 Rev 19 – 10/23

Information / Warning Stickers

! DANGER:
PULL PLUGS from electrical outlets BEFORE MAKING REPAIRS

Only authorized service personnel are permitted to remove exterior panels to perform any 
interior grill maintenance.

PELIGRO:
DESCONECTE TODOS LOS CONECTORES de los 

receptaculos electricos ANTES DE HACER REPARACIÓNES.
Solamente se le permite al personal autorizado quitar paneles exteriores 

o realizar cualquier mantenimiento interior de la parrilla.

P/N 4522374

DANGER:
DÉBRANCHER LES FICHES de l'alimentation électrique AVANT D'EFFECTUER 

DES RÉPARATIONS
Seul le personnel qualifié est autorisé à enlever les panneaux extérieurs pour effectuer 

l'entretien des grilles intérieures

NOTICE

GAS
SHUT - OFF

MG & XPG SERIES CLAMSHELL GRILL - APPROVED GAS CATEGORIES

Country Gas
Category

Gas
Type

Pressure
(mbar)

G20I2H 20
AT, CH, CY, CZ, DK, EE, ES, FI, FR,
GB, GR, HR, IE, IT, LT, LU, LV, NL,

NO, PT, RO, SE, SI, SK, TR

HU G20I2H 25

DE, LU, PL, RO I2E G20 20

BE I2E(R) G20 20

FR I2E(r) G20/G25 20/25

FR, NL I2L G25 25

RO I2L G25 20

FI, HU, NL, RO I3P G31 30

G31I3P 37
BE, CH, CZ, ES, FR, GB, GR, HU, IE

IT, LT, NL, PL, PT, SI, SK, HR

G31I3P 50
AT, BE, CH, CZ, DE, ES, FR, GB, GR,

HU, NL, SK

CE

Dispose of this packaging in accordance with local regulation in force. 
Disposer de ces emballages conformément aux réglementations locales en vigueur.
Deshagase de este envases, de conformidad con las regulaciones locales en vigor.

THIS APPLIANCE MUST BE INSTALLED ACCORDING TO CURRENT
REGULATIONS AND MUST BE SITED IN A WELL VENTILATED AREA.

"READ THE INSTRUCTIONS BEFORE USING"

CET APPAREIL DEVRAIT ÊTRE INSTALLÉ SELON LES RÉGLEMENTATIONS
EN VIGUEUR ET PLACE DANS UN ENDROIT BIEN AÉRÉ.

"LISEZ LES INSTRUCTIONS AVANT DE L'UTILISER"

ESTA UNIDAD DEBE SER INSTALADA EN UN LUGAR BIEN VENTILADO
Y DE ACUERDO CON LAS REGULACIONES VIGENTES.

"LEER LAS INSTRUCCIONES ANTES DE USAR"

1 2
3

4

11

7

Stickers should not be removed under any circunstance, if sticker is damaged

8

10

P/N 1286000

THIS APPLIANCE IS FOR USE ONLY WITH THE SPECIFIC 
LEGS OR CASTERS SPECIFIED BY THE MANUFACTURER.
CET APPAREIL DOIT ETRE UTILISE SEULEMENT AVEC 
LES PATTES OU LES ROULETTES SPECIFIEES PAR LE 
MANUFACTUTIER.

replace it immediately.

IMPORTANT

ACCESSORIES - ALL MODELS

ITEM PART # DESCRIPTION QTY

1 4519712 Label - CE Warning 1
2 4522374 Label, Pull Plugs 1
3 4527792 Label, Gas Shut-Off 1
4 4601259 Label CE Gas Pearl Clamshell 1
5* 4518261 Label Cert.Row 1
6* 1876901 Warranty Label 1
7 1167800 Label Disconnect From Dual 1
8 1286000 Label Use Only Leg or Casters 1
9* G01648-5 Disconnect Label 1
10 1739401 Label Warning Improper 1
11 2390100 Gas - Caster Mounting Label 1
12* M325 Tag, Fuel Type 1

* Not Illustrated



Document #: GAR_P_4602410 Rev 19 – 10/23 37

Electrical Schematic Diagrams - McDonald’s Models

McDonald’s Electric (WYE connection)

Model Part# Description
1 PLATEN 4532844 1 Platen - ME12 WYE

2 PLATEN 4532845 2 Platen - ME24 WYE
4532857 2 Platen - ME24 WYE, 2 inputs

3 PLATEN
4532846 3 Platen - ME-3PX WYE
4532858 3 Platen - ME-3PX WYE, 2 inputs
4532859 3 Platen - ME-3PX WYE, 3 inputs

McDonald’s Gas (WYE connection) 

Model Part# Description
1 PLATEN 4532847 1 Platen - MG12 WYE
2 PLATEN 4532848 2 Platen - MG24 WYE
3 PLATEN 4532849 3 Platen - MG-3PX WYE

McDonald’s Electric (DELTA connection)

Model Part# Description
1 PLATEN 4532850 1 Platen - ME12 DELTA
2 PLATEN 4532851 2 Platen - ME24 DELTA
3 PLATEN 4532852 3 Platen - MG-3PX DELTA, 2 inputs

McDonald’s Gas (DELTA connection) 

Model Part# Description
1 PLATEN 4532853 1 Platen - MG12 DELTA
2 PLATEN 4532854 2 Platen - MG24 DELTA
3 PLATEN 4532855 3 Platen - MG-3PX DELTA

Note:
Electrical schematic diagrams are not Illustrated.



38 Document #: GAR_P_4602410 Rev 19 – 10/23

Electrical Schematic Diagrams - AlI XPress Models

XPress Electric (WYE connection)

Model Part# Description

1 PLATEN 4532832 Wiring Diagram XPE12 WYE
4601189 Wiring Diagram XPE12 0L/R WYE (No Platen)

2 PLATEN

4532833 Wiring Diagram XPE24 WYE
4601190 Wiring Diagram XPE24 0L/R WYE (No Platen)
4601191 Wiring Diagram XPE24 1L WYE
4601192 Wiring Diagram XPE24 1R WYE

3 PLATEN

4532834 WIRING DIAGRAM XPE36 WYE
4532856 WIRING DIAGRAM XPE36 WYE 2 INPUT
4532862 WIRING DIAGRAM XPE36 WYE 3 INPUT
4601193 WIRING DIAGRAM XPE36 0L/R WYE (No Platen)
4601194 WIRING DIAGRAM XPE36 1L WYE
4601195 WIRING DIAGRAM XPE36 1R WYE
4601196 WIRING DIAGRAM XPE36 2L WYE
4601197 WIRING DIAGRAM XPE36 2R WYE

XPress Gas (WYE connection) 

Model Part# Description

1 PLATEN
4532835 Wiring Diagram XPG12 WYE
4601207 Wiring Diagram XPG12 0L/R WYE (No Platen)

2 PLATEN

4532836 WIRING DIAGRAM XPG24 WYE
4601208 WIRING DIAGRAM XPG24 0L/R WYE (No Platen)
4601209 WIRING DIAGRAM XPG24 1L WYE
4601210 WIRING DIAGRAM XPG24 1R WYE

3 PLATEN

4532837 WIRING DIAGRAM XPG36 WYE
4601211 WIRING DIAGRAM XPG36 0L/R WYE
4601212 WIRING DIAGRAM XPG36 1L WYE
4601213 WIRING DIAGRAM XPG36 1R WYE
4601214 WIRING DIAGRAM XPG36 2L WYE
4601215 WIRING DIAGRAM XPG36 2R WYE

Note:
Electrical schematic diagrams are not Illustrated.



Document #: GAR_P_4602410 Rev 19 – 10/23 39

Electrical Schematic Diagrams - AlI XPress Models Continued

XPress Electric (DELTA connection)

Model Part# Description

1 PLATEN 4532838 Wiring Diagram XPE12 DELTA
4601198 Wiring Diagram XPE12 0L/R DELTA (No Platen)

2 PLATEN

4532839 Wiring Diagram XPE24 DELTA
4532861 Wiring Diagram XPE24 DELTA 2 INPUT
4601199 Wiring Diagram XPE24 0L/R DELTA (No Platen)
4601200 Wiring Diagram XPE24 1L DELTA
4601201 Wiring Diagram XPE24 1R DELTA

3 PLATEN

4532840 WIRING DIAGRAM XPE36 DELTA
4532880 WIRING DIAGRAM XPE36 DELTA 3 INPUT
4601202 WIRING DIAGRAM XPE36 0L/R DELTA (No Platen)
4601203 WIRING DIAGRAM XPE36 1L DELTA
4601204 WIRING DIAGRAM XPE36 1R DELTA
4601205 WIRING DIAGRAM XPE36 2L DELTA
4601206 WIRING DIAGRAM XPE36 2R DELTA

XPress Gas (DELTA connection) 

Model Part# Description

1 PLATEN 4532841 Wiring Diagram XPG12 DELTA
4601216 Wiring Diagram XPG12 0L/R DELTA (No Platen)

2 PLATEN

4532842 WIRING DIAGRAM XPG24 DELTA
4601217 WIRING DIAGRAM XPG24 0L/R DELTA (No Platen)
4601218 WIRING DIAGRAM XPG24 1L DELTA
4601219 WIRING DIAGRAM XPG24 1R DELTA

3 PLATEN

4532843 WIRING DIAGRAM XPG36 DELTA
4601220 WIRING DIAGRAM XPG36 0L/R DELTA
4601221 WIRING DIAGRAM XPG36 1L DELTA
4601222 WIRING DIAGRAM XPG36 1R DELTA
4601223 WIRING DIAGRAM XPG36 2L DELTA
4601224 WIRING DIAGRAM XPG36 2R DELTA
4601569 WIRING PKG- XPG36-2L DELTA

Note:
Electrical schematic diagrams are not Illustrated.          
  



40 Document #: GAR_P_4602410 Rev 19 – 10/23

Power Dist Sync Cable and Config Jumper List (Electric Models)  
(UNITS BUILT BEFORE SERIAL NUMBER 18101001XXXXX)

Delta
3 

Ph
as

e 
Po

w
er

 In
pu

t N
o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

40
A

45
32

48
9

Re
d

N
o

M
as

te
r

23

46
00

87
7

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

60
A

40
A

40
A

46
02

10
3

45
32

45
8

46
02

10
3

45
32

45
8

G
re

en
Bl

ue
G

re
en

Bl
ue

46
02

34
5

N
o

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r

31
51

31
15

46
00

87
3

46
03

07
8

46
00

87
3

46
00

88
1

3P 2

Le
ft

M
id

dl
e

Ri
gh

t

40
A

60
A

45
32

49
0

46
02

10
3

45
32

45
8

Bl
ac

k
G

re
en

Bl
ue

N
o

46
02

34
5

M
as

te
r

M
as

te
r

Sl
av

e

31
23

51

46
00

87
3

46
00

87
7

46
03

07
8

3P
-2

L

2

Le
ft

M
id

dl
e

Ri
gh

t

40
A

60
A

45
32

49
0

46
02

10
3

45
32

45
8

Bl
ac

k
G

re
en

Bl
ue

N
o

46
02

34
5

M
as

te
r

M
as

te
r

Sl
av

e

27
23

51

46
00

89
4

46
00

87
7

46
03

07
8

3P
-2

R

2

Le
ft

M
id

dl
e

Ri
gh

t

40
A

60
A

45
32

49
0

46
02

10
3

45
32

45
8

Bl
ac

k
G

re
en

Bl
ue

N
o

46
02

34
5

M
as

te
r

Sl
av

e
M

as
te

r

31
39

11

46
00

87
3

46
02

98
5

46
00

89
8

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

23

46
00

87
7

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

32
A

25
A

25
A

45
32

50
1

45
32

45
9

45
32

50
1

45
32

45
9

Bl
ac

k
Bl

ue
Bl

ac
k

Bl
ue

46
02

34
5

N
o

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r

31
51

31
15

46
00

87
3

46
03

07
8

46
00

87
3

46
00

88
1

3P

1
2

3

Le
ft

M
id

dl
e

Ri
gh

t
Le

ft
M

id
dl

e
Ri

gh
t

Le
ft

M
id

dl
e

Ri
gh

t

60
A

25
A

32
A

25
A

25
A

25
A

45
32

50
1

45
32

50
0

45
32

45
9

45
32

50
1

45
32

50
0

45
32

45
9

45
32

50
1

45
32

50
0

45
32

45
9

Bl
ac

k
Re

d
Bl

ue
Bl

ac
k

Re
d

Re
d

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

N
o

46
02

34
5

N
o

Sl
av

e
M

as
te

r
Sl

av
e

M
as

te
r

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

39
23

51
31

23
51

31
23

15

46
02

98
5

46
00

87
7

46
03

07
8

46
00

87
3

46
00

87
7

46
03

07
8

46
00

87
3

46
00

87
7

46
00

88
1

G
en

er
al

 M
ar

ke
t E

le
ct

ri
c 

N
on

-A
C 

on
ly



Document #: GAR_P_4602410 Rev 19 – 10/23 41

Power Dist Sync Cable and Config Jumper List (Electric Models)  
(UNITS BUILT BEFORE SERIAL NUMBER 18101001XXXXX)

M
cD

’s 
El

ec
tr

ic
Delta

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

40
A

45
32

48
9

Re
d

N
o

M
as

te
r

21

46
00

87
5

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

60
A

40
A

40
A

46
02

10
3

45
32

45
8

46
02

10
3

45
32

45
8

G
re

en
Bl

ue
G

re
en

Bl
ue

46
02

34
5

N
o

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r

29
13

29
50

46
00

87
1

46
00

87
9

46
00

87
1

46
03

07
7

3P 2

Le
ft

M
id

dl
e

Ri
gh

t

40
A

60
A

45
32

49
0

46
02

10
3

45
32

45
8

Bl
ac

k
G

re
en

Bl
ue

N
o

46
02

34
5

M
as

te
r

M
as

te
r

Sl
av

e

29
21

13

46
00

87
1

46
00

87
5

46
00

87
9

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

21

46
00

87
5

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

32
A

25
A

25
A

45
32

50
1

45
32

45
9

45
32

50
1

45
32

45
9

Bl
ac

k
Bl

ue
Bl

ac
k

Bl
ue

46
02

34
5

N
o

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r

29
13

29
50

46
00

87
1

46
00

87
9

46
00

87
1

46
03

07
7

3P

1
2

3

Le
ft

M
id

dl
e

Ri
gh

t
Le

ft
M

id
dl

e
Ri

gh
t

Le
ft

M
id

dl
e

Ri
gh

t

60
A

25
A

32
A

25
A

25
A

25
A

45
32

50
1

45
32

50
0

45
32

45
9

45
32

50
1

45
32

50
0

45
32

45
9

45
32

50
1

45
32

50
0

45
32

45
9

Bl
ac

k
Re

d
Bl

ue
Bl

ac
k

Re
d

Bl
ue

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

N
o

46
02

34
5

N
o

Sl
av

e
M

as
te

r
Sl

av
e

M
as

te
r

M
as

te
r

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

38
21

13
29

21
13

29
21

50

46
02

98
4

46
00

87
5

46
00

87
9

46
00

87
1

46
00

87
5

46
00

87
9

46
00

87
1

46
00

87
5

46
03

07
7



42 Document #: GAR_P_4602410 Rev 19 – 10/23

Power Dist and Config Jumper List (Electric Models)

Delta
3 

Ph
as

e 
Po

w
er

 In
pu

t N
o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

40
A

45
32

48
9

Re
d

N
o

M
as

te
r

23

46
00

87
7

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

60
A

40
A

40
A

45
32

45
8

46
02

10
3

45
32

45
8

46
02

10
3

Bl
ue

G
re

en
Bl

ue
G

re
en

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

51
31

15
31

46
03

07
8

46
00

87
3

46
00

88
1

46
00

87
3

3P 2

Le
ft

M
id

dl
e

Ri
gh

t

60
A

40
A

45
32

45
8

46
02

10
3

45
32

49
0

Bl
ue

G
re

en
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r

51
23

31

46
03

07
8

46
00

87
7

46
00

87
3

3P
-2

L

2

Le
ft

M
id

dl
e

Ri
gh

t

60
A

40
A

45
32

45
8

46
02

10
3

45
32

49
0

Bl
ue

G
re

en
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r

51
23

27

46
03

07
8

46
00

87
7

46
00

89
4

3P
-2

R

2

Le
ft

M
id

dl
e

Ri
gh

t

60
A

40
A

45
32

45
8

46
02

10
3

45
32

49
0

Bl
ue

G
re

en
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r

11
39

31

46
00

89
8

46
02

98
5

46
00

87
3

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

BO
M

 W
iri

ng
 P

KG
 P

/N

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

46
01

47
0

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

23

46
00

87
7

2P

1
2

46
01

43
1

46
03

22
0

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

32
A

25
A

25
A

45
32

45
9

45
32

50
1

45
32

45
9

45
32

50
1

Bl
ue

Bl
ac

k
Bl

ue
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

51
31

15
31

46
03

07
8

46
00

87
3

46
00

88
1

46
00

87
3

3P

1
2

3

46
03

21
7

46
03

21
8

46
01

38
0

Le
ft

M
id

dl
e

Ri
gh

t
Le

ft
M

id
dl

e
Ri

gh
t

Le
ft

M
id

dl
e

Ri
gh

t

60
A

32
A

25
A

25
A

25
A

25
A

45
32

45
9

45
32

50
0

45
32

50
1

45
32

45
9

45
32

50
0

45
32

50
1

45
32

45
9

45
32

50
0

45
32

50
1

Bl
ue

Re
d

Bl
ac

k
Bl

ue
Re

d
Bl

ac
k

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

46
02

34
5

N
o

N
o

Sl
av

e
M

as
te

r
Sl

av
e

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r
M

as
te

r
M

as
te

r

51
23

39
51

23
31

15
23

31

46
03

07
8

46
00

87
7

46
02

98
5

46
03

07
8

46
00

87
7

46
00

87
3

46
00

88
1

46
00

87
7

46
00

87
3

G
en

er
al

 M
ar

ke
t E

le
ct

ri
c 

(A
C 

&
 n

on
-A

C)



Document #: GAR_P_4602410 Rev 19 – 10/23 43

Power Dist and Config Jumper List (Electric Models)

M
cD

’s 
El

ec
tr

ic
Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

21

46
00

87
5

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

32
A

25
A

25
A

45
32

45
9

45
32

50
1

45
32

45
9

45
32

50
1

Bl
ue

Bl
ac

k
Bl

ue
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

13
29

50
29

46
00

87
9

46
00

87
1

46
03

07
7

46
00

87
1

3P

1
2

3

Le
ft

M
id

dl
e

Ri
gh

t
Le

ft
M

id
dl

e
Ri

gh
t

Le
ft

M
id

dl
e

Ri
gh

t

60
A

32
A

25
A

25
A

25
A

25
A

45
32

45
9

45
32

50
0

45
32

50
1

45
32

45
9

45
32

50
0

45
32

50
1

45
32

45
9

45
32

50
0

45
32

50
1

Bl
ue

Re
d

Bl
ac

k
Bl

ue
Re

d
Bl

ac
k

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

46
02

34
5

N
o

N
o

Sl
av

e
M

as
te

r
Sl

av
e

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r
M

as
te

r
M

as
te

r

38
21

13
13

21
29

50
21

29

46
02

98
4

46
00

87
5

46
00

87
9

46
00

87
9

46
00

87
5

46
00

87
1

46
03

07
7

46
00

87
5

46
00

87
1

Delta

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

40
A

45
32

48
9

Re
d

N
o

M
as

te
r

21

46
00

87
5

2P

1
2

Le
ft

 
Ri

gh
t

Le
ft

 
Ri

gh
t

60
A

40
A

40
A

45
32

45
8

46
02

10
3

45
32

45
8

46
02

10
3

Bl
ue

G
re

en
Bl

ue
G

re
en

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r
M

as
te

r

13
29

50
29

46
00

87
9

46
00

87
1

46
03

07
7

46
00

87
1

3P 2

Le
ft

M
id

dl
e

Ri
gh

t

60
A

40
A

45
32

45
8

46
02

10
3

45
32

49
0

Bl
ue

G
re

en
Bl

ac
k

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r

13
21

29

46
00

87
9

46
00

87
5

46
00

87
1



44 Document #: GAR_P_4602410 Rev 19 – 10/23

Power Dist and Config Jumper List (Gas Models) 
(UNITS BUILT BEFORE SERIAL NUMBER 18101001XXXXX)

Delta
3 

Ph
as

e 
Po

w
er

 In
pu

t N
o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

40
A

45
32

48
9

Re
d

N
o

M
as

te
r

22

46
00

87
6

2P 1

Le
ft

 
Ri

gh
t

40
A

45
32

49
0

45
32

45
8

Bl
ac

k
Bl

ue

46
02

34
5

M
as

te
r

Sl
av

e

30
45

46
00

87
2

46
02

98
9

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

43
22

45

46
02

98
7

46
00

87
6

46
02

98
9

3P
-2

L

1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

N
o

46
02

34
5

M
as

te
r

M
as

te
r

Sl
av

e

26
22

45

46
00

89
3

46
00

87
6

46
02

98
9

3P
-2

R

21

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

46
02

34
5

N
o

Sl
av

e
M

as
te

r
M

as
te

r

43
22

10

46
02

98
7

46
00

87
6

46
00

89
7

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

22

46
00

87
6

2P 1

Le
ft

 
Ri

gh
t

25
A

45
32

50
1

45
32

45
9

Bl
ac

k
Bl

ue

46
02

34
5

M
as

te
r

Sl
av

e

30
45

46
00

87
2

46
02

98
9

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

43
22

45

46
02

98
7

46
00

87
6

46
02

98
9

3P
-2

L

1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

N
o

46
02

34
5

M
as

te
r

M
as

te
r

Sl
av

e

26
22

45

46
00

89
3

46
00

87
6

46
02

98
9

G
en

er
al

 M
ar

ke
t G

as
 N

on
-A

C 
on

ly



Document #: GAR_P_4602410 Rev 19 – 10/23 45

Power Dist and Config Jumper List (Gas Models) 
(UNITS BUILT BEFORE SERIAL NUMBER 18101001XXXXX)

M
cD

’s 
G

as
Delta

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

48
9

Re
d

N
o

M
as

te
r

20

46
00

87
4

2P 1

Le
ft

 
Ri

gh
t

40
A

45
32

49
0

45
32

45
8

Bl
ac

k
Bl

ue

46
02

34
5

M
as

te
r

Sl
av

e

28
44

46
00

87
0

46
02

98
8

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

49
0

45
32

48
9

45
32

45
8

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

42
20

44

46
02

98
6

46
00

87
4

46
02

98
8

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

20

46
00

87
4

2P 1

Le
ft

 
Ri

gh
t

25
A

45
32

50
1

45
32

45
9

Bl
ac

k
Bl

ue

46
02

34
5

M
as

te
r

Sl
av

e

28
44

46
00

87
0

46
02

98
8

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

25
A

45
32

50
1

45
32

50
0

45
32

45
9

Bl
ac

k
Re

d
Bl

ue

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

42
20

44

46
02

98
6

46
00

87
4

46
02

98
8



46 Document #: GAR_P_4602410 Rev 19 – 10/23

Power Dist and Config Jumper List (Gas Models)
G

en
er

al
 M

ar
ke

t G
as

 A
C 

&
 n

on
-A

C

Delta
3 

Ph
as

e 
Po

w
er

 In
pu

t N
o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

48
9

Re
d

N
o

M
as

te
r

22

46
00

87
6

2P 1

Le
ft

 
Ri

gh
t

40
A

45
32

45
8

45
32

49
0

Bl
ue

Bl
ac

k

46
02

34
5

Sl
av

e
M

as
te

r

45
30

46
02

98
9

46
00

87
2

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

45
8

45
32

48
9

45
32

49
0

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

45
22

43

46
02

98
9

46
00

87
6

46
02

98
7

Wye

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

22

46
00

87
6

2P 1

Le
ft

 
Ri

gh
t

25
A

45
32

45
9

45
32

50
1

Bl
ue

Bl
ac

k

46
02

34
5

Sl
av

e
M

as
te

r

45
30

46
02

98
9

46
00

87
2

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

25
A

45
32

45
9

45
32

50
0

45
32

50
1

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

45
22

43

46
02

98
9

46
00

87
6

46
02

98
7

3P
-2

L

1

Le
ft

M
id

dl
e

Ri
gh

t

25
A

45
32

45
9

45
32

50
0

45
32

50
1

Bl
ue

Re
d

Bl
ac

k

46
02

34
5

X

Sl
av

e
M

as
te

r
M

as
te

r

45
22

26

46
02

98
9

46
00

87
6

46
00

89
3

3P
-2

L

1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

45
8

45
32

48
9

45
32

49
0

Bl
ue

Re
d

Bl
ac

k

46
02

34
5

X

Sl
av

e
M

as
te

r
M

as
te

r

45
22

26

46
02

98
9

46
00

87
6

46
00

89
3

3P
-2

R

1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

45
8

45
32

48
9

45
32

49
0

Bl
ue

Re
d

Bl
ac

k

X
46

02
34

5

M
as

te
r

M
as

te
r

Sl
av

e

10
22

43

46
00

89
7

46
00

87
6

46
02

98
7



Document #: GAR_P_4602410 Rev 19 – 10/23 47

Power Dist and Config Jumper List (Gas Models)

M
cD

’s 
G

as
Wye

BO
M

 W
iri

ng
 P

KG
 P

/N

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P

46
01

86
0

1

M
id

dl
e

25
A

45
32

50
0

Re
d

N
o

M
as

te
r

20

46
00

87
4

2P

46
01

86
5

1

Le
ft

 
Ri

gh
t

25
A

45
32

45
9

45
32

50
1

Bl
ue

Bl
ac

k

46
02

34
5

Sl
av

e
M

as
te

r

44
28

46
02

98
8

46
00

87
0

3P

46
01

92
5

1

Le
ft

M
id

dl
e

Ri
gh

t

25
A

45
32

45
9

45
32

50
0

45
32

50
1

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

44
20

42

46
02

98
8

46
00

87
4

46
02

98
6

Delta

3 
Ph

as
e 

Po
w

er
 In

pu
t N

o.

La
ne

Ci
rc

ui
t B

re
ak

er

Po
w

er
 D

is
b 

H
ar

ne
ss

 P
/N

H
ar

ne
ss

 C
ol

or
 M

ar
k

Po
w

er
 S

yn
c 

Ca
bl

e 

Co
nfi

g 
H

ar
ne

ss
 M

as
te

r/
Sl

av
e

Co
nfi

g 
#

Co
nfi

g 
H

ar
ne

ss
 P

/N

1P 1

M
id

dl
e

25
A

45
32

48
9

Re
d

N
o

M
as

te
r

20

46
00

87
4

2P 1

Le
ft

 
Ri

gh
t

40
A

45
32

45
8

45
32

49
0

Bl
ue

Bl
ac

k

46
02

34
5

Sl
av

e
M

as
te

r

44
28

46
02

98
8

46
00

87
0

3P 1

Le
ft

M
id

dl
e

Ri
gh

t

40
A

45
32

45
8

45
32

48
9

45
32

49
0

Bl
ue

Re
d

Bl
ac

k

46
03

01
3

Sl
av

e
M

as
te

r
Sl

av
e

44
20

42

46
02

98
8

46
00

87
4

46
02

98
6



48 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

1
2

3

4
5

6

W=White

O=Orange
Br=Brown

Y=Yellow

1
2
3
4
5
6

Pin
No. Color

W=White

Br=Brown

B=Black

R=Red

O=Orange

Y=Yellow

W=White

Br=Brown

B=Black

O=Orange

R=Red

Y=Yellow

W=White

Br=Brown

POWER CORD CB-CONTACTOR S

4532466

B=Black

R=Red

Bl=Blue

B=Black

R=Red

Bl=Blue

Br=Brown

1
6

5
4

W = White

O=Orange
Br=Brown

Y = Yellow

1
2
3
4
5
6

Pin
No. Color

R = Red

B = Black

2
3

R=Red

B=Black

W=White

Br=Brown

O=Orange

Y=Yellow

W=White

Br=Brown

W=White Y=Yellow

O=Orange
W/H TERMINAL BLOCK "Y"

4601775

4532464
W/H TERMINAL BLOCK



Document #: GAR_P_4602410 Rev 19 – 10/23 49

Wiring Harnesses - All Models

W/H_POWER_DISB_MIDDLE_UL

4532489

W/H_POWER_DISB_LEFT

4532490

W/H POWER DISB MIDDLE CE

4532500

1
2

3
4

5
6

7

13
12

10
9

8
11

14

1
2
3

4
5
6
7

8
9

10
11
12
13

14

Pin
No. Color

Bl=Blue

Bl=Blue

R=Red

R=Red

R=Red

B=Black

B=Black

R=Red
R=Red

R=Red

R=Red

R=Red
B=Black

B=Black

B=Black

B=Black
Bl=Blue

Bl=Blue
Bl=Blue

Bl=Blue

Bl=Blue

R=Red

R=Red

B=Black

B=Black

B=Black

1
2

3
4

5
6

7

13
12

10
9

8
11

14

W=White (5)

Bl=Blue (1)

R=Red (2)

B=Black (2)
1
2
3

4
5
6
7
8
9

10
11
12
13

14

Pin
No. Color

W=White
W=White

W=White

W=White

W=White

W=White

R=Red

R=Red

Bl=Blue

B=Black

B=Black

B=Black

1
2

3
4

5
6

7

13
12

10
9

8
11

14

ColorPin
No.

1
2
3

4
5
6
7

8
9

10
11
12
13

14

Pin
No. Color ColorPin

No.
B=Black
B=Black

B=Black
B=Black

B=Black
Bl=Blue

R=Red
R=Red

R=Red

Bl=Blue

Bl=Blue

Bl=Blue



50 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

W/H POWER DISB LEFT CE

4532501

W=White
(5 wires)

Bl=Blue (2)

R=Red (1)

B=Black (2)

1
2

3
4

5
6

7

13
12

10
9

8
11

14

1
2
3

4
5
6
7

8
9

10
11
12
13

14

Pin
No. Color ColorPin

No.
W=White
W=White

B=Black

B=Black

W=White

W=White

W=White

W=White

Bl=Blue

Bl=Blue

Bl=Blue

R=Red

W/H POWER DISB RIGHT UL
4532458

1
2

3
4

5
6

7
13

12
10

9
8

11
14

Bl=Blue(1)

Bl=Blue(1)

Bl=Blue(2)

R=Red(1)

R=Red(2)

B=Black(1)

B=Black (2)

1
2
3

4
5
6
7

8
9

10
11
12
13

14

Pin
No. Color ColorPin

No.
B=BlackBl=Blue

R=Red

Bl=Blue

Bl=Blue

Bl=Blue

Bl=Blue

B=Black

B=Black
R=Red

R=Red

R=Red

W/H_POWER_DISB_LEFT UL ELECTRIC

4602103

Bl=Blue

Bl=Blue

R=Red

R=Red

B=Black

B=Black

1
2

3
4

5
6

7

13
12

10
9

8
11

14

1

2

3
4

6
7

11
12

13

14

Pin
No. Color

ColorPin
No.

B=Black

B=Black
Bl=Blue

R=Red

R=Red

Bl=Blue

Bl=Blue

R=Red

R=Red

R=Red

R=Red

8
9

B=Black
R=Red

Bl=Blue
Bl=Blue



Document #: GAR_P_4602410 Rev 19 – 10/23 51

Wiring Harnesses - All Models

W/H POWER DISB RIGHT CE

4532459

W=White
(5 wires)

Bl=Blue (2)

R=Red (2)

B=Black (1)

1
2

3
4

5
6

7

13
12

10
9

8
11

14

1

2

Pin
No. Color

W=White
W=White
W=White
Bl=Blue3

4 W=White

6
7

Pin
No. Color

W=White

W=White

Bl=Blue

8
9

B=Black

11
12

Pin
No. Color

W=White
R=Red

13

13

R=Red
R=Red
R=Red

W/H SSRB GRILL (ELECTRIC)

4532626

1
2

3
4

5
9

8
7

10
6

1
2

B=Black

B=Black

R=Red

R=Red

Bl=Blue (1)

Bl=Blue (1)

4
5
6
7

Pin
No. Color

B=Black

B=Black
R=Red
R=Red

1
2

Pin
No. Color

Bl=Blue
Bl=Blue

W/H GRILL HEATER GAS

4532624

1
2

3
4

5

9
8

7
10

6

FRONT GRILL

B=Black

B=Black

4
7

Pin
No. Color

B=Black
B=Black

W/H GRILL LIMIT SWITCH GAS
4532622

(1, 2 & 3 PLATEN GAS MODELS)

1
2

B=Black (1)

Br=Brown (1)

1
2

Pin
No. Color

Br=Brown
B=Black



52 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

W/H POWER SWITCH
4532463

1
2

3

4
5

6

123 8

6 5 4 7

Pin
No. Color

1

3

4

6

7

8

2

5

Pin
No. Color

1

2

3

4

5

6

O=Orange

Br=Brown

Y=Yellow

W=White

W=White

W=White

Y=Yellow

Br=Brown

Br=Brown

O=Orange

W/H GRILL LIMIT SWITCH (ELECTRIC)

4532625

1
2

B=Black (1)

Br=Brown (1)

W=White (1) W=White (1)

W=White (1) W=White (1)

B=Black
1
2

Pin
No. Color

Br=Brown

W/H CONFIG GM (GAS) LANE 2, MASTER

4600876

1
2 1

2

Pin
No. Color

W=White
G=Green

1
2

1
2

Pin
No. Color

B=Black
W=White

12

2122

1
2

Pin
No. Color

V=Violet

(3P middle, Wye & Delta - 3 Phase Power Input No. 1)
(1P-2R middle, Wye & Delta)

USE:

7
8

11
12

R=Red

V=Violet

V=Violet
V=Violet

13 B=Black
R=Red

15 W=White

17 G=Green
18 W=White

(3P-2L middle, Wye & Delta - 3 Phase Power Input No. 1)
(3P-2R middle, Delta - 3 Phase Power Input No. 1)



Document #: GAR_P_4602410 Rev 19 – 10/23 53

Wiring Harnesses - All Models

W/H CONFIG GM (ELECTRIC)

4600877

1
2 1

2

Pin
No. Color

W=White
G=Green

1
2

1
2

Pin
No. Color

B=Black
W=White

12

2122

7
8

Pin
No. Color

G=Green

11
12

R=Red

13
15

B=Black
W=White

17
18 W=White

G=Green

R=Red

G=Green

W/H CONFIG GM LANE3 SLAVE (ELECTRIC)

4603078

1
2 1

2

Pin
No. Color

W=White
G=Green

1
2 1

2

Pin
No. Color

B=Black
W=White

12

2122

5
6

Pin
No. Color

Br=Brown

7
8

Bl=Blue

13
15

B=Black
W=White

17
18 W=White

G=Green

Br=Brown

Bl=Blue

W/H CONFIG GM LANE1 MASTER (ELECTRIC)

4600873

1
2

(3P right, 3 Phase Power Input No. 2 & 3)

1
2

Pin
No. Color

W=White
G=Green

1
2 1

2

Pin
No. Color

B=Black
W=White

12

2122

11
12

Pin
No. Color

B=Black

13
15
17
18

G=Green
W=White

W/H CONFIG GM LANE1 MASTER (ELECTRIC)

4600881

1
2

(2P left, Delta & Wye)

1
2

Pin
No. Color

W=White
G=Green

1
2 1

2

Pin
No. Color

B=Black
W=White

12

2122

9
10

Pin
No. Color

11
12

Bl=Blue

13
15

B=Black
W=White

17
18 W=White

G=Green

Bl=Blue

B=Black
B=Black

W=White

G=Green
G=Green

(3P left, Wye - 3 Phase Power Input No. 3)

USE:

(2P right, Delta & Wye)
(3P & 3P-2R right, Delta)

USE:

(3P left, Wye - 3 Phase Power Input No. 1 & 2)

(2P left, Delta & Wye)
(3P & 3P-2R left, Delta)

USE:

(3P middle, Wye - 3 Phase Power Input No. 1, 2 & 3)

(1P middle, Delta & Wye)
(3P & 3P-2L middle, Delta)

USE:



54 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

W/H CONFIG GM (ELECTRIC) LANE 1, SLAVE

4602985

1
2 1

2

Pin
No. Color

W=White
G=Green

1
2

1
2

Pin
No. Color

B=Black
W=White

12

2122

7
8

Pin
No. Color

Br=Brown

9
10

(3P right, Wye - 3 Phase Power Input No. 1)
(3P-2R middle, Delta)

USE:
13 B=Black

15 W=White

Br=Brown

B=Black
B=Black

17
18 W=White

G=Green

W/H CONFIG GM (ELECTRIC) R NO PLATEN

4600898

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

5
6

Pin
No. Color

(3P-2R left, Delta - 3 Phase Power Input No. 2)
USE:

W=White

W=White
W=White

9 G=Green
10 G=Green
11 Bl=Blue

Bl=Blue12

17
18

G=Green

W/H CONFIG GM (ELECTRIC) L NO PLATEN

4600894

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

4
5

Pin
No. Color

(3P-2L right, Delta - 3 Phase Power Input No. 2)

USE:

W=White

W=White
W=White

11 B=Black
Bl=Blue12

17
18

G=Green

W/H CONFIG MCD (ELECTRIC) MIDDLE

4600875

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

3
4

Pin
No. Color

(1P Delta & Wye - McD)

USE:

R=Red

Y=Yellow

7
8

11
12

G=Green

Y=Yellow

G=Green

R=Red

W=White
17
18

G=Green
(3P middle, Delta - McD)
(3P-2L middle, Wye - 3 Phase Power Input No. 1, 2 & 3)



Document #: GAR_P_4602410 Rev 19 – 10/23 55

Wiring Harnesses - All Models

W/H CONFIG McD (ELECTRIC) RIGHT

4600879
1

2 1
2

Pin
No. Color

W=White
G=Green

12

2122

3
4

Pin
No. Color

(2P left, Delta & Wye - 3 Phase Power Input No. 1)
USE:

W=White

Y=Yellow

9 G=Green
10 G=Green
11 Bl=Blue

Bl=Blue12

17
18

G=Green

Y=Yellow

(3P left, Delta - 3 Phase Power Input No. 2)
(3P left, Wye - 3 Phase Power Input No. 1, 2)

W/H CONFIG McD (ELECTRIC) LEFT

4600871

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

3
4

Pin
No. Color

(2P right, Delta & Wye - 3 Phase Power Input No. 1 & 2)
USE:

W=White

Y=Yellow

11 B=Black
12

17
18

G=Green

Y=Yellow

(3P right, Delta - 3 Phase Power Input No. 2)
(3P right, Wye - 3 Phase Power Input No. 2 & 3)

B=Black

W/H CONFIG McD (ELECTRIC) RIGHT MASTER

4603077

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

1
2

Pin
No. Color

(2P left, Delta & Wye - 3 Phase Power Input No. 2)
USE:

Bl=Blue

Y=Yellow

5
6
7
8

G=Green

Y=Yellow

(3P left, Wye - 3 Phase Power Input No. 3)
W=White

17
18

G=Green

G=Green
Bl=Blue

W/H CONFIG McD (ELECTRIC) LEFT SLAVE

4602984

1
2 1

2

Pin
No. Color

W=White
G=Green

12

2122

1
2

Pin
No. Color

USE:

B=Black

Y=Yellow

7
8
9

10

Br=Brown

Y=Yellow

(3P right, Wye - 3 Phase Power Input No. 1)

W=White
17
18

G=Green

Br=Brown
B=Black



56 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

CK4600725 : Platen Harness TC 
Conduit
(Thermocouple & harness included)

Up to Serial Number 19041001xxxxx

For; Servide Hatch Cover part# 
4602855

CK4603291 : Platen Harness TC Conduit
(Thermocouple & harness included)

From Serial Number 19051001xxxxx

For; Servide Hatch Cover part# 4602712

2
1

2
1

2
1

36
5

4

1
3

7
9

2
1

2
1



Document #: GAR_P_4602410 Rev 19 – 10/23 57

Wiring Harnesses - All Models

W/H MAIN
4532701

111

212 1

2

4

5

Pin
No

B=Black

W=White

Color

B=Black

W=White

1 2 3
4 5 61

3

6

8

Pin
No

Y=Yellow

Color

9

10

11

12

R=Red

O=Orange

Br=Brown

Bl=Blue

B=Black

W=White

B=Black



58 Document #: GAR_P_4602410 Rev 19 – 10/23

Wiring Harnesses - All Models

W/H GAS BURNER ASSY

4532621

Fuse 5A

1 4

5 8

1
2

3
4

1
2

1
2

3

1 2
3 4

1 2
3 4

101

19

210

1
2



THIS PAGE INTENTIONALLY LEFT BLANK

Document #: GAR_P_4602410 Rev 19 – 10/23 59



All rights reserved. Continuing product improvement may necessitate a change of specifications without notice.

GARLAND COMMERCIAL RANGES, LTD.
1177 KAMATO ROAD, MISSISSAUGA, ONTARIO, CANADA L4W 1X4

888-442-7526
WWW.GARLAND-GROUP.COM


